
10
/1

7/
20

19
 1

:5
4 

PM

U
ni

t N
um

be
r

Ap
pl

ic
an

t
Pr

oj
ec

t
N

itr
og

en
 R

ed
uc

tio
n

FD
EP

 R
eq

ue
st

W
M

D
 R

eq
ue

st
Lo

ca
l M

at
ch

O
th

er
 F

un
di

ng
To

ta
l

AP
P0

1
Ba

y 
La

ur
el

 C
CD

D
O

n 
To

p 
of

 th
e 

W
or

ld
 N

or
th

 A
dv

an
ce

d 
W

W
TF

*
   

   
   

   
   

   
   

   
  1

5,
85

6 
32

5,
00

0
$ 

   
   

   
   

12
5,

00
0

$ 
   

   
   

   
89

5,
50

0
$ 

   
   

   
   

-
$ 

   
   

   
   

   
   

   
   

 
1,

34
5,

50
0

$ 
   

   
  

AP
P0

2
M

ar
io

n 
Co

un
ty

N
W

RW
W

TF
 E

xp
an

sio
n

   
   

   
   

   
   

   
   

   
  2

,0
17

 
6,

85
0,

00
0

$ 
   

   
  

[...]
 $
   

   
   

   
 - 

  
 $

 5
0,

77
0,

00
0 

 $
 3

25
,0

00
 

 $
 8

95
,0

00
 

 $
 1

25
,0

00
 

 $
   

5,
80

0,
00

0 
 $

   
5,

98
0,

00
0 

2
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

 - 
  

 $
   

   
   

   
   

 - 
  

3
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

 - 
  

 $
   

   
   

   
   

 - 
  

4
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

 - 
  

 $
   

   
   

   
   

 - 
  

5
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

   
 - 

  
 $

   
   

   
   

 - 
  

 $
   

   
   

   
   

 - 
  



FY
20

20
 F

DE
P 

Sp
rin

gs
 F

un
di

ng
 M

ul
ti 

Ye
ar

 F
un

di
ng

 A
pp

lic
at

io
n 

Sp
re

ad
sh

ee
t

C o u n t 1 2 3 4 5

II.
 Y

ea
r 2

 - 
Pr

oj
ec

t F
un

di
ng

 B
re

ak
ou

t
   

  I
II.

 Y
ea

r 3
 - 

Pr
oj

ec
t F

un
di

ng
 B

re
ak

ou
t

   
  I

II.
 Y

ea
r 4

 - 
Pr

oj
ec

t F
un

di
ng

 B
re

ak
ou

t

Lo
ca

l 
M

at
ch

 - 
C

om
pa

ni
o

n 
Pr

oj
ec

ts

Lo
ca

l  
M

at
ch

 - 
O

th
er

W
M

D
  

M
at

ch
 - 

C
as

h

W
M

D
 

M
at

ch
 - 

In
-

ki
nd

 
Ef

fo
rt

s

W
M

D
 

M
at

ch
 - 

C
om

pa
ni

o
n 

Pr
oj

ec
ts

W
M

D
 

M
at

ch
 - 

O
th

er

Th
ird

 
Pa

rt
y 

Fu
nd

in
g

TO
TA

L 
Ye

ar
 2

 
Fu

nd
in

g

D
EP

/S
ta

te
 

Fu
nd

in
g 

Am
ou

nt

Lo
ca

l M
at

ch
 

Am
ou

nt
W

M
D

  M
at

ch
 

Am
ou

nt

Th
ird

 
Pa

rt
y 

Fu
nd

in
g

TO
TA

L 
Ye

ar
 3

 
Fu

nd
in

g

D
EP

/S
ta

te
 

Fu
nd

in
g 

Am
ou

nt

Lo
ca

l M
at

ch
 

Am
ou

nt

W
M

D
  

M
at

ch
 

Am
ou

nt

Th
ird

 
Pa

rt
y 

Fu
nd

in
g

TO
TA

L 
Ye

ar
 4

 
Fu

nd
in

g

 $
 6

25
,0

00
 

 $
 1

0,
94

5,
00

0 
 $

 1
2,

49
5,

00
0 

 $
 1

,5
50

,0
00

 
 $

   
 5

,4
65

,0
00

 
 $

  6
,0

15
,0

00
 

 $
 5

50
,0

00
 



BL
CC

DD
 F

Y 
20

21
 S

pr
in

gs
 F

un
di

ng
 A

pp
lic

at
io

n

Pr
oj

ec
t

En
gi

ne
er

in
g 

(D
es

ig
n)

En
gi

ne
er

in
g 

(S
DC

s)
La

nd
To

ta
ls

En
gi

ne
er

in
g 

(D
es

ig
n)

En
gi

ne
er

in
g 

(S
DC

s)
Co

ns
tr

uc
tio

n
To

ta
ls

En
gi

ne
er

in
g 

(D
es

ig
n)

En
gi

ne
er

in
g 

(S
DC

s)
Co

ns
tr

uc
tio

n
To

ta
ls

O
TO

W
 N

or
th

 2
.5

0 
M

G
D 

AW
T 

W
W

TF
50

0,
00

0
$ 

   
   

 
50

0,
00

0
$ 

   
   

 
25

0,
00

0
$ 

   
   

 
30

0,
00

0
$ 

   
   

 
10

,0
00

,0
00

$ 
 

10
,5

50
,0

00
$ 

 
60

0,
00

0
$ 

   
   

 
20

,0
00

,0
00

$ 
 

20
,6

00
,0

00
$ 

 
W

as
te

w
at

er
 T

ra
ns

m
iss

io
n 

Sy
st

em
 

Im
pr

ov
em

en
ts

15
0,

00
0

$ 
   

   
 

15
0,

00
0

$ 
   

   
 

50
,0

00
$ 

   
   

   
30

,0
00

$ 
   

   
   

52
5,

00
0

$ 
   

   
 

60
5,

00
0

$ 
   

   
 

90
,0

00
$ 

   
   

   
1,

20
0,

00
0

$ 
   

 
1,

29
0,

00
0

$ 
   

 
- F

or
ce

 M
ai

n 
($

1.
87

5M
)

- M
as

te
r L

S 
($

45
0K

)
Re

cl
ai

m
 T

ra
ns

m
iss

io
n 

Sy
st

em
 

Im
pr

ov
em

en
ts

25
0,

00
0

$ 
   

   
 

25
0,

00
0

$ 
   

   
 

15
0,

00
0

$ 
   

   
 

10
0,

00
0

$ 
   

   
 

1,
00

0,
00

0
$ 

   
 

1,
25

0,
00

0
$ 

   
 

10
0,

00
0

$ 
   

   
 

3,
00

0,
00

0
$ 

   
 

3,
10

0,
00

0
$ 

   
 

- 5
 M

G
 G

ST
 ($

3.
8M

)
- H

SP
 ($

60
0K

)
- M

isc
 ($

60
0K

)
La

nd
44

5,
00

0
$ 

   
   

 
44

5,
00

0
$ 

   
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 

To
ta

ls
90

0,
00

0
$ 

   
   

 
-

$ 
   

   
   

   
   

 
44

5,
00

0
$ 

   
   

 
1,

34
5,

00
0

$ 
   

 
45

0,
00

0
$ 

   
   

 
43

0,
00

0
$ 

   
   

 
11

,5
25

,0
00

$ 
 

12
,4

05
,0

00
$ 

 
-

$ 
   

   
   

   
   

 
79

0,
00

0
$ 

   
   

 
24

,2
00

,0
00

$ 
 

24
,9

90
,0

00
$ 

 

BL
CC

D
D

 L
oc

al
 M

at
ch

 A
m

ou
nt

45
0,

00
0

$ 
   

   
 

44
5,

00
0

$ 
   

   
 

89
5,

00
0

$ 
   

   
 

22
5,

00
0

$ 
   

   
 

21
5,

00
0

$ 
   

   
 

5,
54

0,
00

0
$ 

   
 

5,
98

0,
00

0
$ 

   
 

-
$ 

   
   

   
   

   
 

39
5,

00
0

$ 
   

   
 

12
,1

00
,0

00
$ 

 
12

,4
95

,0
00

$ 
 

D
EP

/S
ta

te
 F

un
di

ng
 A

m
ou

nt
32

5,
00

0
$ 

   
   

 
32

5,
00

0
$ 

   
   

 
15

0,
00

0
$ 

   
   

 
16

5,
00

0
$ 

   
   

 
5,

48
5,

00
0

$ 
   

 
5,

80
0,

00
0

$ 
   

 
-

$ 
   

   
   

   
   

 
34

5,
00

0
$ 

   
   

 
10

,6
00

,0
00

$ 
 

10
,9

45
,0

00
$ 

 
W

M
D

/C
FI

 M
at

ch
 A

m
ou

nt
12

5,
00

0
$ 

   
   

 
12

5,
00

0
$ 

   
   

 
75

,0
00

$ 
   

   
   

50
,0

00
$ 

   
   

   
50

0,
00

0
$ 

   
   

 
62

5,
00

0
$ 

   
   

 
-

$ 
   

   
   

   
   

 
50

,0
00

$ 
   

   
   

1,
50

0,
00

0
$ 

   
 

1,
55

0,
00

0
$ 

   
 

N
ot

es
1.

 O
ne

 h
al

f o
f t

he
 $

44
5,

00
0 

la
nd

 a
cq

ui
sit

io
n 

by
 B

LC
CD

D 
in

 F
Y 

20
21

 is
 c

re
di

te
d 

by
 D

EP
 in

 F
Y 

20
22

 u
nd

er
 th

e 
Co

ns
tr

uc
tio

n 
co

lu
m

n.

FY
 2

02
1

FY
 2

02
2

FY
 2

02
3



En
gi

ne
er

in
g 

(D
es

ig
n)

En
gi

ne
er

in
g 

(S
DC

s)
Co

ns
tr

uc
tio

n
To

ta
ls

En
gi

ne
er

in
g 

(D
es

ig
n)

En
gi

ne
er

in
g 

(S
DC

s)
Co

ns
tr

uc
tio

n
To

ta
ls

En
gi

ne
er

in
g 

(D
es

ig
n)

En
gi

ne
er

in
g 

(S
DC

s)
Co

ns
tr

uc
tio

n
G

ra
nd

 T
ot

al
BL

CC
D

D
FD

EP
CF

I

30
0,

00
0

$ 
   

   
 

10
,0

00
,0

00
$ 

 
10

,3
00

,0
00

$ 
 

-
$ 

   
   

   
   

   
 

75
0,

00
0

$ 
   

   
 

1,
20

0,
00

0
$ 

   
 

40
,0

00
,0

00
$ 

 
41

,9
50

,0
00

$ 
 

20
,9

75
,0

00
$ 

 
20

,9
75

,0
00

$ 
 

30
,0

00
$ 

   
   

   
60

0,
00

0
$ 

   
   

 
63

0,
00

0
$ 

   
   

 
-

$ 
   

   
   

   
   

 
20

0,
00

0
$ 

   
   

 
15

0,
00

0
$ 

   
   

 
2,

32
5,

00
0

$ 
   

 
2,

67
5,

00
0

$ 
   

 
1,

33
7,

50
0

$ 
   

 
1,

33
7,

50
0

$ 
   

 

10
0,

00
0

$ 
   

   
 

1,
00

0,
00

0
$ 

   
 

1,
10

0,
00

0
$ 

   
 

-
$ 

   
   

   
   

   
 

40
0,

00
0

$ 
   

   
 

30
0,

00
0

$ 
   

   
 

5,
00

0,
00

0
$ 

   
 

5,
70

0,
00

0
$ 

   
 

2,
85

0,
00

0
$ 

   
 

2,
85

0,
00

0
$ 

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

44
5,

00
0

$ 
   

   
 

44
5,

00
0

$ 
   

   
 

22
2,

50
0

$ 
   

   
 

22
2,

50
0

$ 
   

   
 

-
$ 

   
   

   
   

   
 

43
0,

00
0

$ 
   

   
 

11
,6

00
,0

00
$ 

 
12

,0
30

,0
00

$ 
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

1,
35

0,
00

0
$ 

   
 

1,
65

0,
00

0
$ 

   
 

47
,7

70
,0

00
$ 

 
50

,7
70

,0
00

$ 
 

25
,3

85
,0

00
$ 

 
22

,5
35

,0
00

$ 
 

2,
85

0,
00

0
$ 

   
 

-
$ 

   
   

   
   

   
 

21
5,

00
0

$ 
   

   
 

5,
80

0,
00

0
$ 

   
 

6,
01

5,
00

0
$ 

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

-
$ 

   
   

   
   

   
 

67
5,

00
0

$ 
   

   
 

82
5,

00
0

$ 
   

   
 

23
,8

85
,0

00
$ 

 
25

,3
85

,0
00

$ 
 

25
,3

85
,0

00
$ 

 
-

$ 
   

   
   

   
   

 
16

5,
00

0
$ 

   
   

 
5,

30
0,

00
0

$ 
   

 
5,

46
5,

00
0

$ 
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 
47

5,
00

0
$ 

   
   

 
67

5,
00

0
$ 

   
   

 
21

,3
85

,0
00

$ 
 

22
,5

35
,0

00
$ 

 
22

,5
35

,0
00

$ 
 

-
$ 

   
   

   
   

   
 

50
,0

00
$ 

   
   

   
50

0,
00

0
$ 

   
   

 
55

0,
00

0
$ 

   
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 
-

$ 
   

   
   

   
   

 
20

0,
00

0
$ 

   
   

 
15

0,
00

0
$ 

   
   

 
2,

50
0,

00
0

$ 
   

 
2,

85
0,

00
0

$ 
   

 
2,

85
0,

00
0

$ 
   

 

To
ta

ls
 D

is
tr

ib
ut

ed
FY

 2
02

4
FY

 2
02

5
To

ta
ls





his application should be completed and emailed with the appropriate calculations  to 
. @swfwmd.state.fl.us by 5:00PM October , 201 .

Applicant Information

Entity Name:

Is the Entity designated as an economically disadvantaged community? 

Project Manager Name:

Project Manager Address:

Project Manager Phone Number:

Project Manager Email Address:  

Project General Information

Project Name:

Project Type:

Revised 08/13/2019

Marion County Utilities

Bob Titterington, P.E.

11800 S US HWY 441, Belleview, FL 34420

(352) 307-4630

Bob.Titterington@marioncountyfl.org

Northwest Regional Wastewater Treatment Facility (NWRWWTF) Expansion

Waste Water Collection & Treatment (Complete Form A)

N/A

N/A

2,017

N/A



Revised 08/13/2019

The NWRWWTF expansion project is an initiative by the County to improve wastewater
treatment and expand the capacity at the existing WWTF. This project consists of
constructing a new 0.800 MGD treatment process with biological nutrient removal, two
clarifiers, flow splitting structure, a combination sludge holding and equalization basin, new
headworks and screening structure, rehabilitation of the existing lift station, construction of
filter structure and installation of disc filters, expansion of the existing chlorine contact
basin, constructing a new dewatering building, new RAS/ WAS pumping system, new
MCC room, new back-up generator, new effluent pump station, and associated yard
piping. This facility produces reclaim water and would continue to produce it with this
expansion. The existing facility currently treats to an average 46.3 mg/L of Nitrogen as
total nitrogen (TN). The new facility will be designed to treat to advanced water treatment
(AWT) standards of 5 mg/L of biochemical oxygen demand (BOD), 5 mg/L of total
suspended solids (TSS), and 3 mg/L of TN. This will result in a net decrease in nitrogen
loading to the springshed. To date, the County has (1) completed an alternatives analysis
for expanding and improving the facility, (2) completed construction of the temporary disc
filter and (3) hired a consultant to design the expansion. In addition to improving nutrient
removal, the increased capacity at the WWTF will allow Marion County to move forward
and accomplish package wastewater plant removals and septic to sewer initiatives in the
area. The County is currently in design and is anticipating 60% plans and permit by
October 2019. Construction is anticipated to begin in the spring of 2020 and continue
through the fall of 2022.

3/2020 11/2022



Project Location Information

County

Latitude (decimal degrees) 

Longitude (decimal degrees)

What is the spring name that will receive the benefit? 

Is this spring deemed impaired? 

What is the distance from the project to the spring receiving the benefit ?

Is this project in a springshed?  If so, specify which one. 

Is this project within a BMAP boundary

Is this project within a PFA boundary? 

Is this project listed in the BMAP project list?

Is this project listed in a recovery strategy, prevention strategy, or regional water supply plan as

Revised 08/13/2019

Marion

29.213688

-82.252551

Rainbow

Yes, with a BMAP or RAP
approx. 13.5 miles

Rainbow

N/A



Previous FY2020 Future Total
FDEP Springs 
Funding
WMD CFI 
Funding
Local Funding

Other Funding

Total

Project Funding Information

Are you applying for CFI funding this fiscal year?

Have you received springs funding or CFI funding for this project in the past? 

Enter the funding amount that has been received and/or is being request

Previous FY2020 Future Total
FDEP Springs 
Funding
Local Fu ing

Other Funding

Total

Revised 08/13/2019

$ 0.00 $ 0.00 $ 6,850,000.00

$ 0.00

$ 6,850,000.00

$ 3,425,000.00 $ 3,425,000.00

$ 1,883,032.73 $ 3,425,000.00

$ 13,700,000.00

$ 0.00

$ 0.00 $ 5,308,032.73

$ 0.00 $ 0.00 $ 0.00

$ 0.00$ 1,883,032.73

$ 0.00

$ 15,583,032.73

$ 0.00 $ 6,850,000.00 $ 0.00 $ 6,850,000.00

$ 1,883,032.73 $ 6,850,000.00 $ 0.00 $ 8,733,032.73

$ 0.00 $ 0.00 $ 0.00 $ 0.00

$ 1,883,032.73 $ 13,700,000.00 $ 0.00 $ 15,583,032.73



Please download the the FDEP Springs Funding guidance document. alculations 
should be provided demonstrating how the benefit was derived.

Revised 08/13/2019

In 2013, the Marion County Land Development Code (LDC) was modified to required
WWTFs to meet the following annual average reclaimed water limitation for total
nitrogen by 2019: (a) 3.0 mg/L for facilities having a design average daily flow
(DADF) equal to or greater than 100,000 gallons per day; or (b) 6.0 mg/L for facilities
having a DADF less than 100,000 gallons per day. Marion County has also enacted
water conservation, through the LDC, which provides requirements for landscape
irrigation with a reclaim water policy, enforceable irrigation schedule, and fertilizer
application rates. The County also has several water conservation initiatives
including the Toilet Rebate Program, the Efficient Irrigation Audit Program, the
Landscape and Irrigation Retrofit Rebate Program, as well as public education
outreach which includes Summer Workshops which focus on water conservation and
providing water conservation kits to all Marion County Utility customers.
This project will reduce nutrient loading to the Rainbow Springs springshed. The
springshed has an established total maximum daily loading (TMDL) and adopted
basin management action plan (BMAP) as of December 2015. The nitrogen loading
from the facility at the Average Daily Flow of 0.064 million gallons per day is



Revised 08/13/2019

Northwest Regional WWTF (FLA272060)

Public Access Reclaimed Water

Reclaimed

0.200

0.064

46.3

0.600

N/A

N/A

N/A



Revised 08/13/2019

None presently

None presently

N/A

N/A

N/A

N/A

N/A



Revised 08/13/2019



Revised 08/13/2019



37WW
TP

μ
“A

ll 
da

ta
, i

nf
or

m
at

io
n,

 a
nd

 m
ap

s 
ar

e 
pr

ov
id

ed
 "

as
 is

" 
w

ith
ou

t w
ar

ra
nt

y 
or

 a
ny

 r
ep

re
se

nt
at

io
n 

of
 a

cc
ur

ac
y,

 ti
m

el
in

es
s 

of
 c

om
pl

et
en

es
s.

  T
he

 b
ur

de
n 

fo
r d

et
er

m
in

in
g 

ac
cu

ra
cy

, c
om

pl
et

en
es

s,
 ti

m
el

in
es

s,
 m

er
ch

an
ta

bi
lit

y 
an

d 
fit

ne
ss

 fo
r o

r t
he

 a
pp

ro
pr

ia
te

ne
ss

 fo
r u

se
 re

st
s 

so
le

ly
 o

n 
th

e 
re

qu
es

te
r. 

 M
ar

io
n 

C
ou

nt
y 

m
ak

es
 n

o 
w

ar
ra

nt
ie

s,
 e

xp
re

ss
 o

r i
m

pl
ie

d,
 a

s 
to

 th
e 

us
e 

of
 th

e 
in

fo
rm

at
io

n 
ob

ta
in

ed
 h

er
e.

 T
he

re
 a

re
 n

o 
im

pl
ie

d 
w

ar
ra

nt
ie

s 
of

 m
er

ch
an

ta
bi

lit
y 

or
 fi

tn
es

s 
fo

r a
 p

ar
tic

ul
ar

 p
ur

po
se

.  
Th

e 
re

qu
es

to
r a

ck
no

w
le

dg
es

 a
nd

 a
cc

ep
ts

 a
ll 

lim
ita

tio
ns

, i
nc

lu
di

ng
 th

e 
fa

ct
 th

at
 th

e 
da

ta
, i

nf
or

m
at

io
n,

 a
nd

 m
ap

s 
ar

e 
dy

na
m

ic
 a

nd
 in

 a
 c

on
st

an
t s

ta
te

 o
f m

ai
nt

en
an

ce
, c

or
re

ct
io

n 
an

d 
up

da
te

.”
Th

e 
en

tir
e 

ris
k 

as
 to

 th
e 

re
su

lts
 a

nd
 p

er
fo

rm
an

ce
 o

f a
ny

 in
fo

rm
at

io
n 

ob
ta

in
ed

 fr
om

 M
ar

io
n 

C
ou

nt
y 

is
 e

nt
ire

ly
 a

ss
um

ed
 b

y 
th

e 
re

ci
pi

en
t. 

A
ny

 p
er

so
n 

w
ho

 u
se

s 
an

y 
in

fo
rm

at
io

n 
av

ai
la

bl
e 

fro
m

 M
ar

io
n 

C
ou

nt
y 

A
G

R
E

E
S

 T
H

A
T 

TH
E

R
E

 A
R

E
 N

O
 R

E
M

E
D

IE
S

 F
O

R
B

R
E

A
C

H
 O

F 
W

A
R

R
A

N
T

Y 
O

R
 C

O
N

T
R

A
C

T 
IN

C
LU

D
IN

G
, B

U
T 

N
O

T 
LI

M
IT

E
D

 T
O

 C
O

N
S

E
Q

U
E

N
TI

A
L,

 IN
D

IR
E

C
T,

 P
U

N
IT

IV
E

 O
R

 IN
C

ID
E

N
TA

L 
D

A
M

A
G

E
S

.”

M
ar

io
n 

C
ou

nt
y 

Bo
ar

d 
of

 
Co

un
ty

 C
om

m
iss

io
ne

rs
U

til
iti

es
 D

ep
ar

tm
en

t

C
re

at
ed

 B
y:

  C
. V

ra
bi

c
N

or
th

w
es

t R
eg

io
na

l
W

as
te

w
at

er